

POSCO

Mill Test Certificate

Certificate No. : 190329-FC-01KS-0094A1-0001
 Date of Issue : Apr, 02, 2019

Order No. : 0193501852

PO No. :

Supplier : GOLDEN STATE CORPORATION

Commodity : COLD ROLLED STEEL COIL

Customer : HANUMA MEXICO

Spec & Type : SAE 1009

Size	Product No.	Quantity	Weight (kg) (lb)	Real No.	Chemical Composition
					C (%) Si (%) Mn (%) P (%) S (%)
1.5x1219x.C	CON6372A	1	10.720	1725575	L 0.0178 0.001 0.178 0.0023 0.0031
1.5x1219x.C	CON62723	1	23.656	1828575	L 0.0178 0.021 0.178 0.0039 0.0038
1.5x1219x.C	CON4892A	1	23.765	1828508	L 0.0199 0.001 0.182 0.0032 0.0031
1.5x1219x.C	CON48993	1	19.577	1828508	L 0.0199 0.001 0.182 0.0032 0.0038
1.5x1219x.C	CON48992	1	19.566	1828509	L 0.0188 0.001 0.182 0.0032 0.0031
1.5x1219x.C	CON4884A	1	20.128	1828508	L 0.0199 0.001 0.182 0.0032 0.0031
1.5x1219x.C	CON4884A	1	19.655	1828508	L 0.0199 0.001 0.182 0.0032 0.0031
1.5x1219x.C	CON48843	1	8.880	1828508	L 0.0199 0.001 0.182 0.0032 0.0031
1.5x1219x.C	CON48842	1	19.833	1828508	L 0.0199 0.001 0.182 0.0032 0.0031
1.5x1219x.C	CON48824	1	9.059	1828508	L 0.0199 0.001 0.182 0.0032 0.0031
1.5x1219x.C	CON48824	1	19.862	1828508	L 0.0199 0.001 0.182 0.0032 0.0031
1.5x1219x.C	CON48823	1	9.329	1828508	L 0.0199 0.001 0.182 0.0032 0.0031
1.5x1219x.C	CON48823	1	20.647	1828508	L 0.0199 0.001 0.182 0.0032 0.0031
*** Sub Total (kg) ***		10	93.810 (kg)	206.814 (lb)	
*** Grand Total ***		10	93.810 (kg)	206.814 (lb)	
*** Grand Total ***		10	93.810 (kg)	206.814 (lb)	

Division - L : Lactic Analysis

We hereby certify that the material herein has been made in accordance with the order and above specification.

Legal declaration can be imposed on forging. In proper use of product, can cause safety issues.

Surveyor To :

POSCO Gwangyang Works, 20-26, Haldosan-ro 9th, Gwangju-si, Jeollanam-do 51607, Korea

Handwritten signature: *Jo Jae Gwon*